



25800 Commercentre Drive  
Lake Forest, CA 92630 USA

Telephone: 949.448.4100  
Facsimile: 949.448.4111  
www.intertek.com

# Test Verification of Conformity


In the basis of the tests undertaken, the sample(s) of the below product have been found to comply with the requirements of the referenced specifications at the time the tests were carried out.


<b>Applicant Name &amp; Address:</b>	Pegasus Solar Inc. 911 Bern Court, Suite 110 San Jose, CA 95112
<b>Product Description:</b>	Light Speed Mounting System.
<b>Ratings &amp; Principle Characteristics:</b>	<u>Fire Class Resistance Rating:</u> <ul style="list-style-type: none"> <li>- Class A for Steep Slope Applications when using Type 1 or 2 Listed Photovoltaic Modules. Tested with a 5" gap (distance between the bottom the module frame and the roof covering), per the standard this system can be installed at any gap allowed by the manufacturers installation instructions.</li> <li>- Class A for Low Slope Applications when using Type 1, Listed Photovoltaic Module. Tested with a 5" gap, low slope system requires the use of the Pegasus wind deflector, with a maximum of 2 1/8" air gap (wind deflector to roof covering).</li> </ul>
<b>Models:</b>	Light Speed Mounting System
<b>Brand Name:</b>	N/A
<b>Relevant Standards:</b>	UL 2703 (Section 15.2 and 15.3) Standard for Safety Mounting Systems, Mounting Devices, Clamping/Retention Devices with Flat-Plate Photovoltaic Modules and Panels, First Edition dated Jan. 28, 2015 <b>Referencing</b> UL1703 Third Edition revision date May, 2015, (Section 31.2) Standard for Safety for Flat-Plate Photovoltaic Modules and Panels.
<b>Verification Issuing Office:</b>	Intertek Testing Services NA, Inc. 8431 Murphy Drive Middleton, WI 53562
<b>Date of Tests:</b>	02/25/2015 to 02/26/2015; 08/28/2015
<b>Test Report Number(s):</b>	101992790MID-001, 101992790MID-005

This verification is part of the full test report(s) and should be read in conjunction with them. This report does not automatically imply product certification.

**Completed by:** Chris Zimbrich  
**Title:** Technician II, Fire Resistance

**Reviewed by:** Gregory Allen  
**Title:** Engineering Team Lead, Fire Resistance

**Signature:**   
**Date:** 08/31/2015

**Signature:**   
**Date:** 08/31/2015

*This Verification is for the exclusive use of Intertek's client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this Verification. Only the Client is authorized to permit copying or distribution of this Verification. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test/inspection results referenced in this Verification are relevant only to the sample tested/inspected. This Verification by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.*